
 

 ROCKAWAY VALLEY REGIONAL 
SEWERAGE AUTHORITY 

 
MORRIS COUNTY, NEW JERSEY 

 
 
 
 
 
 
 

ENGINEER’S FIVE YEAR 
PLANNING REPORT 

 
 
 
 
 
 
 

PREPARED BY: 
KLEINFELDER 

 

 
 
 

MARCH 2023



RVRSA 
Engineer’s Five Year Planning Report 
March 2023 

 

 

 

 

 

 i 

TABLE OF CONTENTS 
 Page 
 
ES EXECUTIVE SUMMARY ........................................................................................... ES-1 

1.0 INTRODUCTION ............................................................................................................. 1 

2.0 RVRSA HISTORY ........................................................................................................... 1 

3.0 WASTEWATER MANAGEMENT PLANNING ................................................................. 6 
[...]
build-out analysis at the time the study was initiated.  Consistent with NJDEP’s subsequent 
issuance of effluent limits for a future flow of 15 mgd, it is likely that the future flow could be greater 
than 14.3 mgd.  
 
Therefore, before proceeding with design of improvements to expand capacity of the final clarifiers 
and chlorine contact tank, it is recommended that the Facility Plan be updated based on a future 
flow of 15 mgd and the effluent limitations established by NJDEP for a future flow of 15 mgd. 
 
In summary, the following expansion-related activity should occur within the next 5 year period: 
Update the Facility Plan Report based on a future flow of 15 mgd and the effluent limits 
established by NJDEP for a future flow of 15 mgd. 
 
Recommended Major Projects for the Next 5 Year Period 
 
The recommended major projects for the next 5 year period and their estimated costs are 
presented in the table below. 
 

Project Description 
Budgetary 

Construction 
Cost 

Funding 
Source 

Contract 43 
 

Rehabilitation of the Canal Side Park Siphon Inlet 
Chamber, replacement of the Siphon Outlet 
Chamber at Pocket Park, and replacement of the 
48-inch interceptor (104 LF) at Washington Street. 
Bidding anticipated in 2023. 

$4.3 million NJEIFP loan 

Contract 44 
 

Replacement of the existing generators and related 
switchgear at the WWTP.  Currently in final design 
with bidding anticipated in 2023. 

$10.6 million NJEIFP loan  

Contract 45 Replacement of the Main Substation at the WWTP $6.9 million 
NJEIFP loan to 

be sought 

Contract 46 

 
Replacement of Unit Substations at the WWTP 

$6.9 million 
 

NJEIFP loan to 
be sought 

Contract 47 
 
Relining or relocating the Jersey City Trunkline 

TBD 
 

TBD 

Contract 48 Renovation of the old Administration Building $4.0 million TBD 

Contract 49 

• Replacement of valves at the return activated 
sludge system and related piping modifications 

• Oxidation Channels improvements 

• Control Building elevator repairs 

• Backflow preventer for the city water system 

TBD TBD 

50 
Lining of the Boonton Siphons from Canal Side Park 
to Pocket Park, and from the STP Siphon – Inlet 
Chamber to the Preliminary Treatment Building 

$3.4 million TBD 

 

joann
Highlight



RVRSA 
Engineer’s Five Year Planning Report 
March 2023 

 

 

 

 

 

ES-6 

 

In addition to the projects listed above, it is recommended that RVRSA continue its efforts to 
implement a comprehensive Geographical Information System (GIS) based Asset Management 
Program integrated with a work order system to provide a comprehensive inventory of all RVRSA 
assets and a structured system to implement repairs, rehabilitations and replacement in a manner 
that achieves RVRSA’s level of service goals while minimizing life cycle costs.  



RVRSA 
Engineer’s Five Year Planning Report 
March 2023 

 

 

 

 

 

1 

 

1.0 INTRODUCTION 

The 2023 Five Year Planning Report has been prepared in accordance with Article II, Section 202 
of the Service Contract between the Rockaway Valley Regional Sewerage Authority (RVRSA) 
and its member municipalities dated July 1, 1976, which states the following: 
 
 “The Authority may at any time and at its discretion alter, improve, enlarge and extend the 

System in any respect or renew or replace any part thereof and issue Bonds to finance 
such work; provided, however, that on or before the fifth anniversary of the date on which 
the System or any part thereof shall be placed in operation, and on or before the expiration 
of each five-year period thereafter, the Consulting Engineer shall prepare and submit to 
the Authority a report concerning the necessity for enlargement or extension within the 
next succeeding five-year period.” 

 
The last Five Year Planning Report was prepared by Kleinfelder and was submitted to the RVRSA 
in December 2018. 
 
For the benefit of new RVRSA Board Members, this report begins with an overview of RVRSA’s 
history and the construction of its facilities. 
 
2.0 RVRSA HISTORY 

The RVRSA was formed in 1971 as the result of a Stipulation of Settlement dated July 30, 1971 
between Jersey City and the Town of Dover, Town of Boonton, Township of Boonton, Borough of 
Rockaway, Township of Rockaway, Township of Denville, Township of Randolph, Borough of 
Victory Gardens and Wharton Sewerage Authority.  The Settlement Agreement required RVRSA 
to assume ownership of and operate an existing wastewater treatment plant (“WWTP”) located in 
the Township of Parsippany-Troy Hills, and the associated Jersey City Trunk Sewer, both of which 
were previously owned by Jersey City.  The Settlement Agreement also required RVRSA to 
“construct an interceptor sewer for the collection of sewage and shall construct and/or acquire 
and/or enlarge a new sewage treatment facility...”. 
 
In 1972, RVRSA initiated facilities planning for a new WWTP to be constructed at the site of the 
existing WWTP acquired in 1971, and for a new interceptor system to convey wastewater flow 
from the municipalities to be served by the RVRSA, starting in Wharton, to the new WWTP.  
During the facilities planning process, the RVRSA project was divided into distinct components: 
the new regional interceptor sewer, the branch interceptors which connect the regional interceptor 
to the existing municipal wastewater collection systems, and the new WWTP.   
 
Preparation of the final Facilities Plan was completed in 1977.  In June 1976, RVRSA received a 
combined federal grant for design and construction of the interceptor system.  Construction of the 
14.7 mile long regional interceptor, which was designed for an ultimate average daily flow of 21 
mgd, was completed in 1985.  The alignment of the interceptor generally follows the Rockaway 
River, and for approximately 40% of its length is situated in the bed of the abandoned Morris 
Canal.  The main interceptor ranges in diameter from 24-inches to 60-inches, includes four (4) 
siphons, and was originally designed to convey flow entirely by gravity, i.e. without pumping. 
Construction of the branch interceptors was completed in 1987.  A total of four (4) branch 
interceptors were constructed: (1) Jackson Brook Branch Interceptor, (2) Mill Brook Branch 
Interceptor, (3) Oak Street Branch Interceptor, and (4) Green Pond Brook Branch Interceptor. 



RVRSA 
Engineer’s Five Year Planning Report 
March 2023 

 

 

 

 

 

2 

 

A total of twenty-three (23) meter chambers were also constructed to enable metering of flow for 
billing purposes. 
 
In July 1980, RVRSA received a federal grant for design of the new WWTP.  The facilities 
designed were those recommended in the 1981 New Wastewater Treatment Facilities Basis of 
Design report prepared by Elson T. Killam Associates, Inc., which included primary and secondary 
treatment, sludge thickening and anaerobic digestion, and provisions for the possible future 
addition of effluent filtration and denitrification facilities.  Following RVRSA’s 1981 application for 
a construction grant to fund the project, and due to a reduction in available federal funds, the New 
Jersey Department of Environmental Protection (NJDEP) required that the project be divided into 
two (2) segments and that the design capacity of the facility be reduced from 24 mgd to 12 mgd.  
Under this arrangement, the primary treatment and solids handling facilities were deferred to a 
second segment to be constructed at a later date, and the effluent filtration and denitrification 
facilities remained as possible future additions to the WWTP. 
 
Funding for the Segment 1 facilities was subsequently received, construction was completed, and 
the new treatment facilities were placed into operation with a design capacity of 12 mgd in 
September of 1985.  The Segment 1 wastewater treatment facilities consisted of a Preliminary 
Treatment Building housing influent screens and aerated grit chambers, oxidation channels, final 
clarifiers, chlorine contact tanks, two dechlorination tanks, cascade aeration steps, and a Control 
Building. 
 
Since construction of the new solids handling facilities was deferred to Segment 2, the Segment 
1 wastewater treatment facilities were operated with the existing sludge facilities acquired through 
the 1971 Settlement Agreement, which consisted of primary settling tanks serving as gravity 
thickeners, a single dissolved air flotation thickener (DAF), and a vacuum filter for dewatering. 
 
Updated facilities planning for the Segment 2 solids handling facilities was initiated in 1982 with 
the aid of a federal grant.  Planning was completed in 1984 and the resulting recommendations 
for RVRSA’s long term Sludge Management Strategy consisted of sludge thickening, sludge 
dewatering, in-vessel composting and off-site contract disposal of compost.   A 1986 revision of 
the Sludge Management Strategy recommended the use of two (2) new DAF units and 
construction of sludge storage tanks to provide sludge thickening for either short term sludge 
disposal at the Township of Wayne incinerator or the long term recommendation of sludge 
dewatering and in-vessel composting.   
 
Based on subsequent successful pilot testing in 1987 of a then new thickening device – a gravity 
belt thickener (GBT) – the Sludge Management Strategy was modified to substitute GBTs for the 
previously recommended DAFs.  On September 20, 1988, RVRSA received a federal grant for 
construction of the new sludge thickening facilities, bids were received February 17, 1989 and 
construction was completed in 1990.  The design capacity of the Segment 2 sludge thickening 
facilities was 12 mgd. 
 
In June 2006, a Biosolids Management Study was completed by Rothberg, Tamburini and Winsor 
which presented an updated evaluation of long term sludge management alternatives, since 
nearly 20 years had passed since RVRSA’s long term Sludge Management Strategy had been 
developed recommending sludge thickening followed by sludge dewatering and in-vessel 
composting.   



RVRSA 
Engineer’s Five Year Planning Report 
March 2023 

 

 

 

 

 

3 

 

The report presented the evaluation of ten (10) biosolids management alternatives to provide 
sufficient capacity for current and future sludge production resulting from the treatment of current 
and future wastewater flows as well as the additional sludge produced from the future requirement 
to remove phosphorus.  The recommended alternative consisted of thickening, dewatering, lime 
stabilization and landfill disposal. 
 
Improvements to implement the recommended alternative were subsequently designed by 
Rothberg, Tamburini and Winsor, and bids were received in November 2007.  However, the bids 
significantly exceeded the engineer’s estimate resulting in all bids being rejected as adequate 
funds were not available. 
 
In order to identify modifications to reduce cost, a follow up study was performed as presented in 
the 2008 Biosolids Facilities Evaluation Report prepared by Hatch Mott MacDonald (HMM).  The 
2008 Biosolids Facilities Evaluation Report recommended that: 
 

• Construction of dewatering and lime stabilization facilities be delayed, 

• Improved thickening facilities with sufficient capacity for current and future sludge 
production be designed and constructed based on the use of rotating drum thickeners, 

• The air mixing system in the sludge storage tanks be replaced with pump driven mixing 
systems to reduce the volume of air requiring odor control, 

• The truck loading facility be enclosed for improved odor control, and 

• The installation of a new odor control system to replace the ineffective existing system. 

 
The recommended improvements were designed by HMM in 2009, a construction contract 
(Contract 37) was awarded in 2010 and the improvements were placed into operation in 2012.  
 
Following the washout of a portion of the interceptor system caused by Hurricane Irene in 2011, 
an evaluation of alternatives found that construction of a new 3.0 mgd pumping station was a 
lower cost alternative than replacing the washed-out portion of the interceptor with a new 
interceptor pipe.  As a result, RVRSA’s conveyance system now includes a 3.0 mgd pumping 
station, i.e., the Monroe Avenue Pumping Station which was placed into service in 2018. 
 
A plant schematic is presented in Figure 1 on the following page.  An aerial site plan showing the 
corresponding physical location of each existing major plant component is presented on Figure 
2.  
 
 
  



RVRSA 
Engineer’s Five Year Planning Report 
March 2023 

 

 

 

 

 

4 

 

 
 



RVRSA 
Engineer’s Five Year Planning Report 
March 2023 

 

 

 

 

 

5 

 

 



RVRSA 
Engineer’s Five Year Planning Report 
March 2023 

 

 

 

 

 

6 

 

The fundamental purpose of RVRSA’s facilities is to protect public health and water quality while 
providing wastewater conveyance and treatment services to the residents, commercial 
establishments and industries within its sewer service area.  The sewer service area of the 
RVRSA is established through NJDEP’s wastewater management planning rules as further 
described in the next section of this report. 
 
3.0 WASTEWATER MANAGEMENT PLANNING 
 
3.1 Regulations 
 
The New Jersey Department of Environmental Protection (NJDEP) administers the Statewide 
Water Quality Management (WQM) Planning rules (N.J.A.C. 7:15) in conjunction with the 
Statewide WQM Plan, which together constitute the Continuing Planning Process conducted 
pursuant to the Water Quality Planning Act, the Water Pollution Control Act, and the federal Clean 
Water Act (CWA).  The primary purpose of the WQM Planning Program is to establish policies, 
procedures, and standards which, wherever attainable, help to restore, enhance and maintain the 
chemical, physical and biological integrity of the waters of the State, including ground waters, and 
the public trust therein, to protect public health, to safeguard fish and aquatic life and scenic and 
ecological values, and to enhance the domestic, municipal, recreational, industrial and other uses 
of water. 
 
In accordance with the state WQM Planning Act and federal CWA Section 208, the State 
designated twelve area-wide WQM Planning Areas in New Jersey.  The area-wide WQM plans 
(formerly known as 208 plans), as part of the Statewide WQM Plan, are umbrella plans, each with 
various adopted components that address different aspects of water resource planning. 
 
One of the critical components of each area wide WQMP is Wastewater Management Plans 
(WMPs).  The intended purpose of the WMPs is to project future development, estimate the 
wastewater management needs associated with that development, and specify the preferred 
wastewater treatment alternative for all areas of the State.  These plans also provide the vehicle 
to ensure that sewer service is not extended into environmentally sensitive areas.  WMPs also 
identify public water supply service areas of water purveyors and identify the water supply needs 
associated with proposed development.  Lastly, because WMPs project future land use and shape 
the pattern and density of development through the wastewater management alternatives 
selected within given areas, these plans are instrumental in quantifying existing and future 
nonpoint source pollution loads and in implementing best management practices to reduce those 
pollutant loads.  
 
WQMPs must be updated periodically by WMPs to reflect and respond to changes in municipal 
zoning, State and regional planning activities, and regulatory standards, and to ensure that the 
most up to date information is fully incorporated into decisions concerning wastewater 
management choices.  To accomplish these continuing planning process objectives, WMPs are 
not static, but are intended to be updated every six years.  Procedures for the modification of 
water quality management plans, either through amendment or revision are specified in the WQM 
Planning rules.   